

TEST CERTIFICATE

489 0811 69A

Tests according to EN 489:2003

for

Joint system

Shrinkable joint

“ EuroJ 704 ”

by order of

EUROTUBI s.p.a., Italy

Test specimen No. 2466, 2484, 2485:

Joint for preinsulated tube 2 x DN 80/160 mm, 1 x DN 150/250 mm

Report 866E4839:

The soil stress test was carried out according to the European Standard EN 489:2003 at the FFI in November 2008: Sandbox test according to EN 489:2003 with 100 cycles and water impermeability test according to EN 489:2003.

There was no water ingress.

The soil stress test for the above joint system was successful.



Dipl.-Ing. Thomas Grage
Managing director

Hemmingen, 21.11.2008


FERNWÄRME-FORSCHUNGSINSTITUT
IN HANNOVER E.V.
Tel. 05 11 / 94370-0 · Fax -70
30968 Hemmingen · Max-von-Laue-Str. 23



Dipl.-Ing. Matthias Kahle
Project manager